
% Molybdate Reactive Phosphorus of Total Phosphorus in 

Urban Wastewater Influents and Effluents in County Cork

Agglomerations >2000 P.E

A. Costello

M.Sc. 2009



% Molybdate Reactive Phosphorus of Total Phosphorus in 

Urban Wastewater Influents and Effluents in County Cork

Agglomerations >2000 P.E

by

Alan Costello B.Sc.

Submitted in part fulfillment of the HETAC requirements of the 
award of Master of Science in Environmental Protection

At
Institute of Technology, Sligo

September 2009 

Supervised by: Eamonn Grennan

Page I of 154



Abstract

Phosphorus is a key nutrient in freshwater ecosystems as it is well known to cause severe 

water quality problems when enrichment with phosphorus occurs, a phenomenon known as 
[...]
Ballincollig is serviced by a partially and fully combined sewer network. Other than 

recent developments, (mid 90s on), all storm water in the agglomeration discharges to 

the WWTP leading to severe problems such as solids washout. The treatment plant was 

constructed in late 1970’s replacing an older stone filter treatment plant. The 2006 

census determined the population served by the treatment plant as 16,339.

The plant currently has a BOD loading of 1890 Kg/day giving a PE capacity of 32,000 

PE. Hydraulic capacity is 15,000 PE at 6DWF. This restriction in capacity is due to be 

mitigated by the installation of a new clarifier. Current estimated load is 20,200PE, with 

approximately 12.5% contributed by non domestic discharges. Treatment process 

consists of a 9000m3 extended aeration carousel type activated sludge treatment plant 

with twin settling tanks. There is currently no additional phosphorus removal. The 

treatment plant discharges to the River Lee.

lannc

Barracks

Figure 16. Ballincollig WWTP. Scalel: 17509

Page 101 of 154



Ballincollig Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total

mg/ 1

MRP 

mg/1 PO 4 -P
%

08/08/2007 5.43 5.05 93.0
05/09/2007 12.63 7.71 61.0 8.1 7 86.4
07/02/2008 8.95 5.41 60.4 4.58 4.51 98.5
06/03/2008 14.5 8.78 60.6 6.8 5.85 86.0
03/04/2008 12.08 8.27 68.5 6.6
05/06/2008 12.85 11.15 86.8
10/07/2008 6.53 5.46 83.6
22/01/2009 3.85 2.08 54.0
05/03/2009 11.53 7.24 62.8
02/04/2009 16.2 9.76 60.2 5.93 4.46 75.2

Average 11.6 7.6 64.3 6.4 4.6 87.1
Min 3.9 2.1 54.0 4.6 4.5 75.2
Max 16.2 11.2 86.8 8.1 7.0 98.5

Std. Dev. 3.8 2.8 9.9 1.1 1.0 8.0

Page 102 of 154



9.2 Bandon WWTP

The original WWTP in Bandon was built in the 1960’s and upgraded in 1993 to treat a PE 

of 20,0000. The majority of the agglomeration is served by a combined sewerage system, 

treating flows up to 3DWF. The current load is 8178PE. Included in this loading is 

80m3/day leachate from Derryconnel Landfill site.

Treatment consists of primary settlement, secondary treatment via activated sludge 

operating in parallel with a percolating filter system. Nutrient removal and tertiary 

treatment are not provided in the treatment plant.

The treatment plant discharges to the Bandon River, designated sensitive waters under the 

Urban W astewater Treatment Regulations (S.I. 254/2001). Although recent years have 

seen an improvement in the receiving waters from Q3 in 1997 to Q4 in 2006, elevated 

phosphate levels are still recorded downstream.

Page 103 of 154



Bandon Results
Influent Effluent

Sample Date T-P 

mg/1 P

MRP

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

09/08/2007 4.33 3.63 83.8
07/02/2008 4.7 2.85 60.6 1.37 1.13 82.5
06/03/2008 3.82 2.98 78.0 3.13 2.54 81.2
03/04/2008 6.43 3.34 51.9
22/05/2008 4.3 3.03 70.5
04/06/2008 5.15 2.87 55.7 5.05 3.64 72.1
17/07/2008 8.75 5.78 66.1 4.23 3.4 80.4
22/01/2009 3.88 2.44 62.9 3.4

Average 5.5 3.4 62.5 3.7 2.9 78.4
Min 3.8 2.4 51.9 1.4 1.1 70.5
Max 8.8 5.8 78.0 5.1 3.6 83.8

Std. Dev. 1.9 1.2 9.1 1.2 1.0 5.7

Page 104 of 154



9.3 Blarney WWTP

The wastewater in the twin settlement of Blarney-Tower is collected in a partially 

combined foul and separated foul network. Blarney WWTP is designed for a population 

equivalent (PE) of 13, 000 with a BOD loading of 780Kg/day. The maximum hydraulic 

capacity of the treatment plant is 384m3/hour (2.7 DWF). The treatment plant has two 

treatment streams: 50% of flow is treated via an aeration phase and a secondary 

settlement phase. The other 50% passes into a recently added treatment stream, which 

includes an anaerobic stream, anoxic and aeration phase, and secondary settlement 

phase. Phosphorus removal is achieved by Ferric sulphate dosing at the biological 

stage.

The domestic population of Blarney is now 5,226 (Census, 2006). Other sources of 

influent that contribute to the loading include commercial premises, schools and 

tourism. The plant was recently upgraded from 6500 PE to 13,000.

Loughaoe

M M  :

Figure 18. Blarney WWTP
Scale 1:33416

Page 105 of 154



Blarney Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

21/08/2007 7.15 4.48 62.7 2.2 2.05 93.2
06/09/2007 8.78 6.39 72.8 2.22 2.19 98.6
07/02/2008 12.6
06/03/2008 7.33 4.4 60.0 2.09 1.83 87.6
06/05/2008 1.94 1.79 92.3
04/06/2008 5.18 3.08 59.5 0.56 0.52 92.9
10/07/2008 1.42 1.22 85.9
21/08/2008 0.95 0.87 91.6
22/01/2009 3.88 1.72 44.3 1.3
05/03/2009 3.78 3.29 87.0

Average 7.0 3.9 64.4 1.6 1.5 91.7
Min 3.8 1.7 44.3 0.6 0.5 85.9
Max 12.6 6.4 87.0 2.2 2.2 98.6

Std. Dev. 3.1 1.6 14.4 0.6 0.6 4.1

Page 106 of 154



9.4 Castlemartyr WWTP

W astewater in Castlemartyr is collected in a partially combined drainage network. The 

plant has a nominal capacity of 2000PE. The treatment works consist of inlet works, 12m 

diameter x 2.5m height aeration tank with fine bubble aeration, 9m diameter x 1.8m high 

clarifier. The current residential population is estimated at 1685, with additional loading 

from schools, commercial premises and tourism. The treatment plant currently discharges 

to the Kiltha River. There are no phosphorous removing devices at the plant.

Figure 19. Castlemartyr WWTP
Scale 1:17509

Page 107 of 154



Castlemartyr Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO 4 -P
%

08/08/2007 1.29 0.4 31.0
05/09/2007 33 12.44 37.7 1.41 1.28 90.8
07/02/2008 5.23 3.23 61.8 2.1
28/02/2008 4.9 1.99 1.9 95.5
13/03/2008 1.3 0.82 63.1
03/04/2008 4.52 4.75 4.02 84.6
22/05/2008 1.32 1.16 87.9
10/07/2008 0.68 0.27 39.7
17/07/2008 13.8 9.63 69.8 1.19 0.72 60.5
03/09/2008 2.05 1.57 76.6
26/03/2009 4.75 2.2 46.3

Average 14.2 6.2 53.9 1.8 1.3 70.0

Min 4.8 2.2 37.7 0.7 0.3 31.0
Max 33.0 12.4 69.8 4.8 4.0 95.5

Std. Dev. 13.2 4.0 14.6 1.1 1.1 23.0

Page 108 of 154



9.5 Charleville WWTP

Charleville wastewater treatment plant was originally designed for a PE of 15,000. Design 

DWF is 2,050 m3/day, although the plant can cope with up to 6DWF. The 2006 census of 

Charleville has a population of 2,984, with additional loading from schools, commercial 

activities and tourism.

The collection system for Charleville is separated foul and storm sewers. Treatment 

consists of inlet screening and flow controls, 2 No. oxidation ditches, and 2 No. clarifiers. 

However as the plant is currently operating at less than half capacity, only one oxidation 

ditch and clarifier is currently in use. Final discharge is to the Charleville stream. There is 

no phosphorus removal at the plant.

Figure 20. Charleville WWTP.
Scale

Page 109 of 154



Charleville Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO 4 -P
%

13/09/2007 2.38 1.82 76.5 1.75 1.44 82.3
16/01/2008 3.1 2.3 74.2 1.1 0.7 63.6
14/02/2008 3.85 0.96 24.9 1.2 0.86 71.7
08/04/2008 2.4 2 83.3 2 1 50.0
10/04/2008 3.15 1.98 62.9 1.64 1.41 86.0
11/06/2008 2.5 1.3 52.0 1.1 0.8 72.7
17/07/2008 1.57 0.72 45.9 1.38 1.12 81.2
09/10/2008 2 0.1 5.0
19/12/2008 1.74
05/03/2009 0.97 0.94 96.9
02/04/2009 4.28 3.37 78.7

Average 2.6 1.6 60.0 1.5 1.0 72.5

Min 1.0 0.1 5.0 1.1 0.7 50.0
Max 4.3 3.4 96.9 2.0 1.4 86.0

Std. Dev. 1.0 0.9 28.4 0.4 0.3 | 12.5

Page 110 of 154



9.6 Clonakilty WWTP

Wastewater in Clonakilty is collected in a partially combined foul and surface water 

collection system consisting of both gravity and pumped systems. The original design loads 

for the WWTP are 5,333 PE, with BOD loading of 364kg/day and hydraulic load 102 1/s 

(DWF). The treatment plant was constructed in 1987 and is currently overloaded. Although 

the 2002 Census gives the population of Clonakilty at 2930, the loading on the plant rises to

15,000 PE during summer months.

The treatment works consist of grit removal and classifier, screening, 2 no. racetrack type 

oxidation ditches and 2 no. settling tanks. An upgrade of the plant to a 20,500 PE has been 

approved under the Water Services Investment Programme, which will involve the 

installation of an additional oxidation tank and clarifier and primary sedimentation tanks. 

The pollution load from the Clonakilty agglomeration arises from local population, 

Shannonvale Chickens, Clona Milk Dairies, Irish Yoghurts, hospitals, schools and hotels. 

Local industries make up 33% of the loading to the treatment plant. Treated effluent 

discharges into the tidal reach of the River Feagle adjacent to the plant. There are 

phosphorus removal measures.

Figure 21. Clonakilty WWTP
Scale 1:17509

Page 111 of 154



Clonakilty Results

Influent Effluent
Sample Date T-P

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

09/08/2007 1.46 1.18 80.8
07/02/2008 3.15 1.02 32.4 2.2 1.58 71.8
06/03/2008 5.2 2.85 1.95 68.4
03/04/2008 2.33 1.53 65.7
22/05/2008 2.15 1.63 75.8
11/06/2008 7.78 7.63 98.1
19/06/2008 3.59 4.39 3.98 90.7
03/09/2008 1.78 0.6 33.7
18/12/2008 2.92
22/01/2009 3.23 1.76 54.5
12/03/2009 3.46

Average 3.9 2 . 6 43.5 3.1 2.5 73.1
Min 3.2 1 . 0 32.4 1.5 0 . 6 33.7
Max 5.2 3.6 54.5 7.8 7.6 98.1

Std. Dev. 1 . 2 1 . 1 15.6 2 . 1 2.3 19.4

Page 112 of 154



9.7 Dunmanway WWTP

The wastewater treatment plant in Dunmanway had an original design capacity of 1000PE. 

Constructed in the 1960’s it has seen no significant upgrade since then. The current load to 

the treatment plant of 5400 PE is in well excess of design load.

The treatment works consist of 2 No. Imhoff tanks for primary settlement, 2 No. 

percolating filters for secondary treatment and final humus tanks prior to discharge to the 

River Bandon. The current plant is due to be replaced completely rather than upgrading, 

with a new design capacity of 3500 PE.

Figure 22. Dunmanway WWTP
Scale 1:17509

Page 113 of 154



Dunmanway Results

Influent Effluent
Sample Date T-P

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

09/08/2007 3.48 2.54 73.0
06/09/2007 7.55 5.85 77.5
07/02/2008 2.9 1.65 56.9 2.28 1.48 64.9
03/04/2008 3.71 4.28 2.08 48.6
22/05/2008 1.4 0.96 68.6
04/06/2008 2.21 0.9 40.7 1.83 1.09 59.6
19/06/2008 6.67 3.53 2.26 64.0
02/07/2008 2.12 0.0 1.82 0.5 27.5
30/07/2008 2.33 1.83 78.5 2.44 1.48 60.7
10/09/2008 2.49 1.99 79.9
06/02/2009 1.93 1.85 95.9
12/03/2009 3.04

Average 2.3 2.8 68.0 3.1 2.0 62.4
Min 1.9 0.9 40.7 1.4 0.5 27.5
Max 2.9 6.7 95.9 7.6 5.9 79.9

Std. Dev. 0.4 1.9 24.2 1.8 1.5 15.3

Page 114 of 154



9.8 Fermoy WWTP

Wastewater in Fermoy is collected in a partially combined and separate foul sewage 

drainage network. Fermoy WWTP is designed for a PE of 20,000 and a BOD loading of 

1200 kg/day. Maximum hydraulic capacity of the plant is 673m3/day which is 2.3 DWF, 

with additional storm storage provided. Originally built in 1987 for a design capacity of 

9,000PE, the plant was recently substantially upgraded.

Influent, post inlet works and primary sedimentation, is now spilt 40% to original stream 

consisting of aeration phase in 2 No. oxidation ditches of volume 2700m3 each, 3 No. 

013m secondary settlement tanks. 60% of the wastewater stream goes to the new process 

consisting of anaerobic, anoxic and aeration phase and secondary settlement in 1 no. 0 24m 

clarifier. Ferric sulphate is dosed at the aeration phase. Final effluent is discharged to the 

River Blackwater, designated sensitive waters under the Urban Wastewater Treatment 

Regulations (S.I. 254/2001).

Current population of Fermoy is now in excess of 2006 census figure of 5,800. Other 

sources o f loading from industry, including an ice cream factory, auto components 

manufacturer, commercial premises, schools and tourism.

Figure 23. Fermoy WWTP 
Scale 1:33416

Page 115 of 154



Fermoy Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 P 0 4-P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4-P

%

16/08/2007 1.82 1.52 83.5
16/01/2008 3 2 66.7 0.4 0.3 75.0
07/02/2008 4.08 0.98 24.0 0.21 0.09 42.9
28/02/2008 1.8 0.37 0.36 97.3
26/03/2008 2.51
03/04/2008 2.22 1.64 73.9 0.73 0.55 75.3
10/04/2008 6 2.5 41.7 1.3 1 76.9
12/06/2008 3.52 2.06 58.5 0.52 0.35 67.3
10/07/2008 0.48 0.39 81.3
15/07/2008 6 4 66.7 0.8 0.6 75.0
09/10/2008 8 2 25.0 2 0.6 30.0
19/02/2009 4.38 2.78 63.5
05/03/2009 1.38

Average 4.7 2.2 52.5 0.9 0.6 70.5
Min 2.2 1.0 24.0 0.2 0.1 30.0
Max 8.0 4.0 73.9 2.0 1.5 97.3

Std. Dev. 1.9 0.8 19.7 0.6 0.4 19.8

Page 116 of 154



9.9 Kanturk WWTP

Kanturk is served by a separate foul and storm collection system. The wastewater treatment 

plant was constructed in 1994. Originally designed to cater for a PE of 3500, the 2006 

Census puts the population at 1,915, and flow up to 4830m3/day (6DWF) and 320 Kg/day 

BOD. Additional loading comes from tourism, commercial operations including a cattle 

market and a bakery and schools. Treatment consists of screening, flow is then spilt equally 

to 2 No. oxidation ditches, and 2 No. clarifiers. The final discharge is to the River Allow, a 

tributary of the Blackwater. There are no additional phosphorus removal measures.

G a rra u n te e lin e g r;

■Pulleen

BeSyvttte^ Fulachlai 
H a / RilaCTit

ïmürrâî
.K ijç a s k a r if ia r t tt ,

K tllâva llig  )
 ■ ' V .  Banna.làgt!

Figure 24. Kanturk WWTP
Scale 1:33416

Page 117 of 154



Kanturk Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

21/08/2007 5.65 1.4 24.8 1.1 0.72 65.5
06/02/2008 1.5 0.9 60.0 0.7 0.5 71.4
14/02/2008 4.05 1.5 37.0 0.56 0.52 92.9
28/02/2008 1.95 1.41 72.3 1.11 0.97 87.4
03/04/2008 2.58 2.04 79.1 0.66 0.53 80.3
19/06/2008 1.98 2.28 2.08 91.2
17/07/2008 4.2 2.49 59.3 1.83 1.51 82.5
21/08/2008 0.56 0.5 89.3
05/09/2008 1 0.4 40.0 0.7 0.6 85.7
02/04/2009 6.55 3.55 54.2

Average 3.4 1.7 53.3 1.1 0.9 82.9
Min 1.0 0.4 24.8 0.6 0.5 65.5
Max 6.6 3.6 79.1 2.3 2.1 92.9

Std. Dev. 2.0 0.9 18.4 0.6 0.6 9.2

Page 118 of 154



9.10 Mallow WWTP

Current operating population equivalent for mallow WWTP is 13,000, which was designed 

to cater for high organic loadings from such industries as a Creamery and the sugar factory. 

The plant now has a design capacity of 18,000 PE, following a recent upgrade with 

hydraulic capacity 556m Vhr at 2.5DWF and 1080kg/day BOD loading.

Following the upgrade, the influent is now split 50% to existing treatment, and 50% to the 

new works. Existing works consist of aeration phase, secondary settlement. The new stream 

utilizes the ‘A /O ’ process for combined biological removal of phosphorus and nitrogen 

with anaerobic zones, anoxic zones and aeration. Ferric sulphate is also dosed at each of the 

aeration phases for additional phosphorus removal. Final discharge is to the River 

Blackwater, designated sensitive waters under the Urban W astewater Treatment 

Regulations (S.I. 254/2001).

The domestic population of Mallow has grown over the past three censuses owing to its 

development as a town within the Cork Metropolitan Area. The most recent census has a 

population of 7091 (Census 2006). Other sources contributing to the loading include 

commercial premises, schools, tourism.

Figure 25. Mallow WWTP Scale 1:33416

Page 119 of 154



Mallow Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

13/09/2007 1.46 1.22 83.6
16/01/2008 4 2 50.0 1 0.8 80.0
07/02/2008 4.48 1.64 36.6 0.29
10/04/2008 7.95 3.95 49.7
25/04/2008 8 4.2 52.5 1.8 1.8 100.0
13/06/2008 1.61 1.54 95.7
10/07/2008 1.3 1.23 94.6
21/08/2008 1.01 0.94 93.1
18/12/2008 2.36
12/03/2009 2.33 1.33 0.64 48.1
02/04/2009 5.2 3.61 69.4

Average 5.9 2.9 51.6 1.4 1.1 85.0
Min 4.0 1.6 36.6 1.0 0.3 48.1
Max 8.0 4.2 69.4 1.8 1.8 100.0

Std. Dev. 1.9 1.0 11.7 0.3 0.5 17.7

Page 120 of 154



9.11 Middleton WWTP

Wastewater in Midleton is collected in a partially combined foul and surface sewer 

network. The WWTP is designed for a PE of 10,000 and a BOD loading of 600Kg/day, 

with maximum hydraulic capacity 901/s (3DWF). Typical influent flows are 2DWF to 

3DWF even during dry weather, suggesting a significant infiltration problem with the 

collection network, and which is currently undergoing an investigation and remediation 

project. The treatment process consists of inlet screening and maceration works, 8 aeration 

tanks of 406m each, arranged in 2 lanes. The first aeration tank of each lane is not actually 

aerated and acts as an anoxic zone. Two 18.5m diameter final settlement tanks and finally 

UV disinfection on the final effluent. Treated effluent is lifted to a tidal holding tank at 

Rathcoursey fitted with a Lunar controlled penstock valve to discharge during tidal cycles 

to the Owenacurra River.

The pollution load for the Midleton WWTP arises from local population, Irish Distillers 

Group Ltd., Dawn Meats and Nordic Cold Storage. The population of Midleton as grown 

over the past few years. The 2006 Census has a population in excess of 10,000. The plant is

currently undertaking an expansion to 15,000 PE with the addition of another lane of 4 

aeration tanks with clarifier. The plant is currently the only wastewater works in County 

Cork >2000PE operated by a private contractor.

Page 121 of 154



Midleton Results

Influent Effluent
Sample Date T-P 

mg/1 P

MRP 

mg/1 PO4 -P
% MRP/TP

Total 

mg/1 P

MRP 

mg/1 PO4 -P
%

08/08/2007 0.47 0.2 42.6
05/09/2007 3.35 2.28 68.1 0.36 0.22 61.1
07/02/2008 1.66 0.78 47.0 1.09 0.0
28/02/2008 2.43 2.14 1.93 90.2
26/03/2008 3.57 1.31 1.18 90.1
07/04/2008 3.34 4.03 1.15 28.5
28/05/2008 4.17 4.4 2.41 54.8
12/06/2008 3.54 1.97 55.6 7 2.72 38.9
17/07/2008 4.93 4.15 84.2 5.45 1.35 24.8
07/08/2008 3.25 0.66 20.3
18/12/2008 1.71
19/02/2009 2.45 1.42 58.0
26/03/2009 4.09 2.48 60.6
02/04/2009 2.36 2.08 88.1

Average 3.2 2.5 65.9 3.0 1.3 45.1
Min 1.7 0.8 47.0 0.4 0.2 0.0
Max 4.9 4.2 88.1 7.0 2.7 90.2

Std. Dev. 1.1 1.1 15.2 2.3 0.9 29.4

Page 122 of 154



9.12 Millstreet WWTP

W astewater in Millstreet is collected in a partially combined foul and separate foul drainage 

network. The treatment plant, built in the early 1970’s, is designed for a population
a

equivalent of 1,600. Currently the plant is receiving an average DWF of 1,100 m /day and 

a BOD loading of 135 kg/day giving current load of 2,252 PE.

Treatment consists of a 53.4m x 11.95m x 1.3m extended aeration oxidation ditch and 2 

No. hopper shaped settlement tanks. No preliminary treatment works are provided, and 

there are no additional phosphorus removal measures. Treated effluent discharges to the 

adjacent Tanyard Stream. A replacement plant with a design PE of 4,100 is due to be 

operational by 2 0 1 1 .

Page 123 of 154



Millstreet Results
Influent Effluent

Sample Date T-P 

mg/1 P

MRP 

mg/l PO4 -P
% MRP/TP

Total 

mg/l P

MRP 

mg/l PO4 -P
%

21/08/2007 1.9 0.87 45.8
14/02/2008 4.75 2.43 51.2 3.93 2.3 58.5
19/03/2008 3.7 2.7 73.0 1.7 1.7 100.0
03/04/2008 1.79 1.45 81.0
23/10/2008 6.7 1.68 25.1
13/11/2008 21 13.16 62.7 1.5 1.03 68.7
19/11/2008 3 2 66.7 0.5 0.4 80.0
27/11/2008 16 8.22 51.4 1.1 0.99 90.0
05/03/2009 3.05 2.55 83.6

Average 8 . 6 5.2 64.8 2.4 1.3 6 8 . 6

Min 3.0 2 . 0 51.2 0.5 0.4 25.1
Max 2 1 . 0 13.2 83.6 6.7 2.3 1 0 0 . 0

Std. Dev. 7.9 4.6 1 2 . 6 2 . 0 0 . 6 24.6

Page 124 of 154



9.13 Mitchelstown WWTP

Wastewater in Mitchelstown is collected in a partially combined/separated foul sewage 

collection system. The wastewater treatment plant was originally built in early 1960’s but 

refurbished in 1990. It is designed to cater for a PE of 6,000, although current loading is 

estimated at 4,100 PE. Treated wastewater is discharged to the Funshion River.

Treatment consists of 3 No. primary settlement tanks, 4 No. rotating biological filters and 8 

No. humus tanks. A phosphorus removal plant was added in 2005, designed to remove 35.7 

Kg/day phosphorus to give an effluent of lmg/1 total phosphorus by the dosing of ferric 

chloride at the primary sedimentation stage.

Figure 28. Mitchelstown WWTP
Scale 1:17509

Page 125 of 154



Mitchelstown Results
Influent Effluent

Sample Date T-P 

mg/l P

MRP 

mg/l P 0 4-P
% MRP/TP

Total 

mg/l P

MRP 

mg/l PO 4 -P
%

16/08/2007 2.25 0.87 38.7 1.97 0.74 37.6
16/01/2008 3 2 66.7 1 0.2 20.0
11/04/2008 3.7 2.8 75.7 2.1 1.1 52.4
15/07/2008 9 2 22.2 3 1 33.3
15/08/2008 3 0.4 13.3
09/10/2008 4 2 50.0 0.2 0.1 50.0
19/02/2009 4.38 2.08 47.5
05/03/2009 0.92

Average 4.4 1 . 8 50.1 1.9 0 . 6 34.4
Min 2.3 0.9 2 2 . 2 0 . 2 0 . 1 13.3
Max 9.0 2 . 8 75.7 3.0 1 . 1 52.4

Sul. Dev. 2.4 0.7 19.2 1 . 1 0.4 15.7

Page 126 of 154



9.14 Watergrasshill WWTP

W astewater in Watergrasshill is collected in a partially combined foul and separate foul 

sewerage drainage network. The treatment plant ahs a design capacity of 3000 PE, although 

currently serves approximately 1600PE. Design DWF for the plant is 600m3/day.

Treatment consists of inlet works, 07.8m extended air aeration tank, 0 5.3m settling tank, 

and 2 No. 0 lm  sand filters. Final discharge is to the River Flesk. Ferric dosing is in place 

at the aeration tank for phosphorus removal. The plant is designed to achieve 10/10 

BOD/SS standard.

Figure 29. Watergrasshill WWTP
Scale 1:17509

Page 127 of 154



Watergrasshill Results

Influent Effluent

Sample Date T-P  

mg/l P

MRP  

mg/l PO4-P
% M RP/TP

Total 

mg/l P

M RP  

mg/l PO4-P

%

16/08/2007 6.73 4.62 68.6 0.8 0.48 60.0
08/02/2008 4 2.3 57.5 0.9 0.2 22.2
08/02/2008 4 2.3 57.5 0.9 0.2 22.2
28/02/2008 2.15 2.05 95.3
20/03/2008 1.5 0.8 53.3
03/04/2008 2.42 2.06 85.1
04/06/2008 6.68 5.26 78.7 2.08 1.93 92.8
12/06/2008 1.1 0.95 86.4
10/07/2008 0.79 0.5 63.3
17/07/2008 7.98 4.66 58.4 1.07 0.66 61.7
20/08/2008 2.1 2 95.2 2 1 50.0
28/01/2009 4.95 3.08 62.2
05/03/2009 4.37

Average 5.2 3.6 68.3 1.4 1 . 0 62.9
Min 2 . 1 2 . 0 57.5 0 . 8 0 . 2 2 2 . 2

Max 8 . 0 5.3 95.2 2.4 2 . 1 95.3
Std. Dev. 2 . 0 1.3 14.1 0 . 6 0.7 25.6

Page 128 of 154



10 Discussion and Conclusion

10.1 D iscussion

10.1.1 Ballincollig

Highest result for influent total P was 16.2 mg/l on 02/04/09. The range of total P was from

3.9 to 16.2mg/l, with an average 11.6mg/l. MRP accounted for 60.2% of the total 

phosphorus. Highest influent MRP was 11.2 mg/l taken on the 05/06/08, accounting for 

86.8% of the total phosphorus. The range of % MRP of TP-P was from 54 to 86.8%, with 

an average 64.3%. The high standard deviation 9.9 of % MRP/TP-P showed the fluctuation 

in results, reflected in the large range.

Effluent total phosphorus ranged from 4.6 to 8.1 mg/l with an average 6.4 mg/l, and lower 

standard deviation showing greater consistency in the effluent levels as opposed to the 

influent loadings. The highest value, 8.1 had a % MRP 86.4%.

10.1.2 Bandon

Highest result for influent total P was 8.8 mg/l on 17/07/08 with MRP accounting for 

66.1%. The range of total P was from 3.8 to 8.8mg/l, with an average 5.5mg/l. Highest 

influent MRP was 5.78 mg/l was also taken on the 17/07/08. The range of % influent M RP 

of TP-P was from 51.9 to 78%, with an average 62.5%.

Effluent total phosphorus ranged from 1.4 to 5.1 mg/l with an average 3.7 mg/l, and lower 

standard deviation showing greater consistency in the effluent levels as opposed to the 

influent loadings. The highest value, 5.1 had a % MRP 83.8%. Effluent MRP ranged from 

1.1 to 3.6 mg/l. The range of % MRP of TP-P was from 70.5 to 83.5 % with an average

78.4 mg/l.

Page 129 of 154



10.1.3 Blarney

Highest result for influent total P was 12.6 mg/l. The range of total P was from 3.8 to 

12.6mg/l, with an average 7.0 mg/l. Highest influent MRP was 6.4 mg/l taken on the 

06/09/08. The range of % influent MRP of TP-P was from 44.3 to 87%, with an average 

64.4%.

Effluent total phosphorus ranged from 0.6 to 2.2 mg/l with an average 1.6 mg/l, and very 

low standard deviation showing greater consistency in the effluent levels as opposed to the 

influent loadings as should be expected with phosphorus removal.

The highest value in effluent, 2.2mg/l had a % MRP 98.6%. Effluent MRP ranged from 0.5 